Installation Guide
S RNEE
VEHICLE APPLICATIONS Eﬁﬂﬁﬂ : HONDA FIT/JAZZ 3rd GK
PART NO. 7868

= X Please apply hand tools for installation.
Contents IS B¢+ ZERREFAFHIE

. RH Bracket #1#8722 (%&/R)
. LH Bracket #1§85722 (£/L)
. RH Bar 3&{E#I#8 (R)

. LH Bar ##{E#I48 (L)

. Transverse Bar 3&{6HI 1%

. Accessory Pack A (M10x1.25x30, includes washers and nuts)
ELAECHFA (M10x1.25x30= 5] - 1218) 4PCS

7. Accessory Pack B (M10x1.25x25, includes washers and nuts)
R244EC44B (M10x1.25x25& 5] - $218) 6PCS

8. Accessory Pack C (M8x1.25x16, includes washers and nuts)
EL4ALHEC (M8x1.25x16=%ET] - 1218) 2PCS

o U1 b WN R

5. X Notice : The curve of transverse bar should be downward.
ZEIEAEKIIEMEMUET

Fix bracket 1&2 underneath

the radiator frame as shown

at left.

MAEE

okl - 2EIEMERKFERETE&
A fl

Figure of completion

Direct bolt-on, no modification needed.
ZHETHE

BIAEIUTER - FETH - BEFEIUHIRER

a/ TEL: +886 3 5370822 FAX: +886 3 5373027
E-MAIL: info@hardrace.com WEBSITE: WWW.HARDRACE.COM



